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11ax20, 1 GHz to 18 GHz, Channel (6695 MHz), ANT H 
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11ax20, 1 GHz to 18 GHz, Channel (6695 MHz), ANT V 
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11ax20, 1 GHz to 18 GHz, Channel (6875 MHz), ANT H 

 
 

 
 



 

 

Report No.: WSCT-ANAB-R&E240900045A-Wi-Fi3 

 

Page 44 of 256 

 
11ax20, 1 GHz to 18 GHz, Channel (6875 MHz), ANT V 
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11ax20, 1 GHz to 18 GHz, Channel (6895 MHz), ANT H 
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11ax20, 1 GHz to 18 GHz, Channel (6895 MHz), ANT V 
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11ax20, 1 GHz to 18 GHz, Channel (6995 MHz), ANT H 
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11ax20, 1 GHz to 18 GHz, Channel (6995 MHz), ANT V 
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11ax20, 1 GHz to 18 GHz, Channel (7095 MHz), ANT H 
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11ax20, 1 GHz to 18 GHz, Channel (7095 MHz), ANT V 

 
 

 
Note: 
1. All emissions not reported were more than 20dB below the specified limit or in the noise floor. 
2. Emission Level= Reading Level+ Probe Factor +Cable Loss.  
3. Data of measurement within this frequency range shown “--” in the table above means the reading of 
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be 
measured. 
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7.4 ANTENNA REQUIREMENTS  

Standard Applicable 

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the 
peak power spectral density shall be reduced by the amount in dB that the directional gain of the 
antenna exceeds 6 dBi. 

Antenna Anti-Replacement Construction 

An embedded-in antenna design is used. 

Antenna Gain 

<CDD Modes > 
FCC KDB 662911 D01 Multiple Transmitter Output v02r01 
For CDD transmissions, directional gain is calculated as 
Directional gain = GANT + Array Gain, where Array Gain is as follows. 
For power spectral density (PSD) measurements on all devices, 
Array Gain = 10 log(NANT/NSS=1) dB. 
For power measurements on IEEE 802.11 devices, 

Array Gain = 0 dB (i.e., no array gain) for NANT ≤ 4. 

Directional gain may be calculated by using the formulas applicable to equal gain antennas with 
GANT set equal to the gain of the antenna having the highest gain; 
The EUT supports CDD mode. 
For power, the directional gain GANT is set equal to the antenna having the highest gain, i.e., 
F)2)f)i). 
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01. 
The directional gain “DG” is calculated as following table. 

 

<CDD Modes> 
Ant1 

(dBi) 

Ant2 

(dBi) 

DG for power 

(dBi) 

DG for PSD 

(dBi) 

5925~7125MHz 2.98 2.98 2.98 5.99  

Power limit reduction = Composite gain – 6dBi, ( min = 0 ) 
PSD limit reduction = Composite gain + PSD Array gain – 6dBi, ( min = 0 ) 
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7.5 26DB & 99% OCCUPIED BANDWIDTH MEASUREMENT 
 
7.5.1 LIMIT OF 26DB & 99% OCCUPIED BANDWIDTH 
<FCC 14-30 CFR 15.407> 
(a)(10) The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz band 
is 320 megahertz. 

 
7.5.2 MEASURING INSTRUMENTS  
See list of measuring equipment of this test report.  
 
7.5.3 TEST PROCEDURES 
 
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01. 

Section C) Emission bandwidth 
2. Set RBW = approximately 1% of the emission bandwidth. 
3. Set the VBW > RBW. 
4. Detector = Peak. 
5. Trace mode = max hold 
6. Measure the maximum width of the emission that is 26 dB down from the peak of the emission. 

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed 
until the RBW/EBW ratio is approximately 1%. 

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set 

1-5% of the emission bandwidth and set the Video bandwidth (VBW) ≥ 3 * RBW. 

8. Measure and record the results in the test report. 
 
7.5.4 TEST SETUP  
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Test Result of 26dB & 99% Occupied Bandwidth 

Mode Frequency 
(MHz) 

-26 dB 
Bandwidth 

(MHz) 

Limit -26 dB 
Bandwidth 

(MHz) 

99% 
Bandwidth 

(MHz) 

Verdict 

ax20 5955 21.40 0.5 18.885 Pass 

ax20 6175 21.16 0.5 18.929 Pass 
ax20 6415 20.74 0.5 18.92 Pass 

ax20 6435 20.97 0.5 18.892 Pass 
ax20 6475 21.40 0.5 18.9 Pass 

ax20 6515 21.86 0.5 18.877 Pass 
ax20 6535 21.44 0.5 18.917 Pass 

ax20 6695 20.99 0.5 18.984 Pass 
ax20 6875 21.08 0.5 18.854 Pass 

ax20 6895 21.32 0.5 18.901 Pass 
ax20 6995 21.38 0.5 18.916 Pass 

ax20 7095 21.87 0.5 18.89 Pass 
ax40 5965 48.89 0.5 37.592 Pass 

ax40 6165 39.31 0.5 37.548 Pass 
ax40 6405 39.24 0.5 37.580 Pass 

ax40 6445 44.26 0.5 37.508 Pass 
ax40 6485 39.17 0.5 37.571 Pass 

ax40 6525 47.61 0.5 37.588 Pass 
ax40 6565 47.94 0.5 37.577 Pass 

ax40 6685 44.28 0.5 37.644 Pass 
ax40 6845 51.68 0.5 37.611 Pass 

ax40 6885 54.87 0.5 37.583 Pass 
ax40 6965 49.00 0.5 37.627 Pass 

ax40 7085 48.54 0.5 37.691 Pass 
ax80 5985 79.90 0.5 76.984 Pass 
ax80 6145 79.57 0.5 76.630 Pass 

ax80 6385 79.68 0.5 76.785 Pass 
ax80 6465 79.67 0.5 76.655 Pass 

ax80 6545 79.79 0.5 76.961 Pass 
ax80 6625 79.82 0.5 77.104 Pass 

ax80 6705 79.84 0.5 76.582 Pass 
ax80 6865 79.68 0.5 76.714 Pass 

ax80 6945 79.69 0.5 76.864 Pass 
ax80 7025 90.70 0.5 76.823 Pass 

ax160 6025 160.7 0.5 155.14 Pass 
ax160 6185 160.7 0.5 154.62 Pass 

ax160 6345 160.9 0.5 155.02 Pass 
ax160 6505 161.0 0.5 154.73 Pass 

ax160 6665 160.7 0.5 154.83 Pass 
ax160 6825 160.9 0.5 154.83 Pass 

ax160 6985 197.6 0.5 154.88 Pass 
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Test Graphs 
-26dB Bandwidth NVNT ax20 5955MHz Ant1 

 
-26dB Bandwidth NVNT ax20 6175MHz Ant1 
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-26dB Bandwidth NVNT ax20 6415MHz Ant1 

 
-26dB Bandwidth NVNT ax20 6435MHz Ant1 
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-26dB Bandwidth NVNT ax20 6475MHz Ant1 

 
-26dB Bandwidth NVNT ax20 6515MHz Ant1 
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-26dB Bandwidth NVNT ax20 6535MHz Ant1 

 
-26dB Bandwidth NVNT ax20 6695MHz Ant1 
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-26dB Bandwidth NVNT ax20 6875MHz Ant1 

 
-26dB Bandwidth NVNT ax20 6895MHz Ant1 
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-26dB Bandwidth NVNT ax20 6995MHz Ant1 

 
-26dB Bandwidth NVNT ax20 7095MHz Ant1 
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-26dB Bandwidth NVNT ax40 5965MHz Ant1 

 
-26dB Bandwidth NVNT ax40 6165MHz Ant1 
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-26dB Bandwidth NVNT ax40 6405MHz Ant1 

 
-26dB Bandwidth NVNT ax40 6445MHz Ant1 
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-26dB Bandwidth NVNT ax40 6485MHz Ant1 

 
-26dB Bandwidth NVNT ax40 6525MHz Ant1 
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-26dB Bandwidth NVNT ax40 6565MHz Ant1 

 
-26dB Bandwidth NVNT ax40 6685MHz Ant1 
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-26dB Bandwidth NVNT ax40 6845MHz Ant1 

 
-26dB Bandwidth NVNT ax40 6885MHz Ant1 
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-26dB Bandwidth NVNT ax40 6965MHz Ant1 

 
-26dB Bandwidth NVNT ax40 7085MHz Ant1 
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-26dB Bandwidth NVNT ax80 5985MHz Ant1 

 
-26dB Bandwidth NVNT ax80 6145MHz Ant1 
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-26dB Bandwidth NVNT ax80 6385MHz Ant1 

 
-26dB Bandwidth NVNT ax80 6465MHz Ant1 
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-26dB Bandwidth NVNT ax80 6545MHz Ant1 

 
-26dB Bandwidth NVNT ax80 6625MHz Ant1 
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-26dB Bandwidth NVNT ax80 6705MHz Ant1 

 
-26dB Bandwidth NVNT ax80 6865MHz Ant1 
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-26dB Bandwidth NVNT ax80 6945MHz Ant1 

 
-26dB Bandwidth NVNT ax80 7025MHz Ant1 
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-26dB Bandwidth NVNT ax160 6025MHz Ant1 

 
-26dB Bandwidth NVNT ax160 6185MHz Ant1 
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-26dB Bandwidth NVNT ax160 6345MHz Ant1 

 
-26dB Bandwidth NVNT ax160 6505MHz Ant1 

 




